SPORTON LAB.

FCC RF Test Report Report No. : FG381329B

3.5 Conducted Spurious Emission Measurement

3.5.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 9 kHz up to a frequency

including its 10™ harmonic.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1.
2.

The EUT was connected to spectrum analyzer and base station via power divider.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.

3.5.4 Test Setup

Power Divider
System Simulator - <>
EUT
OC
Spectrum Analyzer
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3.5.5 Test Result (Plots) of Conducted Spurious Emission

Band : LTE Band 5

Channel :

CH20407 (Low)

Band Width : | 1.4MHz
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16QAM (RB Size 3, RB Offset 2)
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Band :

LTE Band 5 Channel :

CH20525 (Middle)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 0)
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16QAM (RB Size 3, RB Offset 1)
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Channel :

CH20643 (High)
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16QAM (RB Size 1, RB Offset 0)
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Band Width :

3MHz

QPSK (RB Size 1, RB Offset 14)

Ret 0 asm
P P p I |
. e
=
ol I " P - v
-0
-
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm]
30.000 M 825.000 :
Date: 3.SEP.2013 14:42:23
®
Ret 0 asm
T e |
[ e
N T B
sl 2
-0
| -ac
Stop RBW ALimit
[Hz] [Hz] [aB]
9.000 G 1.00 M -20.30
Date: 3.SEP.2013 14:41:42
SPORTON INTERNATIONAL INC. Page Number : 188 of 341
TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2013
FAX : 886-3-328-4978 Report Version . Rev. 02

FCC ID : PKRNVWSA2100



SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 14)
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1.000 G 3.000 G 1.00M 2. -32.18 -19.18
3.000 G 6.000 G 1.00 M 3. -32.23  -19.23
6.000 G 9.000 G 1.00 M 8. -32.66 -19.66
Date: 3.SEP.2013 14:55:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 5

Channel :

CH20600 (High)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 0)

et o0 amm
s e ] |
. | a]
Lo-
»
E= =
ey ~ -
-
L o
L e
—— som
Start 30 MHz 97 MHz/ LtoE 1 H:
Start Stop RBW PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 824.000 M 100.00 k 510.
Date: 3.SEP.2013 14:59:10
et o0 amm
s e |
I — |
. | a]
-3 ey
N A e "
-
-
L o
Lo
—— som
Stop RBW ALimit
[Hz] [Hz] [aB]
3. 000
9.000 G 1.00 M -20.1

Date: 3.SEP.2013 14:58:35
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TEL : 886-3-327-3456
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seomron as.  FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

s v e I I
|- soorr 1 1
|20 [~}
B I-30
& s L VL
[-sc
=
-7
I-e
seomm | 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs A Limit
[(Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 824.000 M 100.00 k 822.412000 M  -41.94  -28.94
864.000 M 1.000 G 100.00 k 900.108000 M  -40.32  -27.32
Date: 3.SEP.2013 14:58:58
Ref 0 dBm
e v e I
|- sotrr 1
|20 [~}
I-30
E - N  w
SR B,
vL
[-sc
|-
-7
I-e
seoem | 3pB
Start 1 GHz 800 MHz/ Stop 9 GHz
start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [dBm]
1.00 M 2. -31.56
1.00 M 3 -32.74
1.00 M e -33.05

Date: 3.SEP.2013 14:58:46
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH18607 (Low)

Band Width :

1.4MHz

Date: 27.AUG.2013 17:

QPSK (RB Size 1, RB Offset 5)

®

Ref O dBm

e s e I
]
g [
p . " p . ] o
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 162.890000 M —-44.54 -31.54
Date: 27.AUG.2013 17:43:40
T = I
E * i, U Y

42:42

.00 M 18.044000 G -29.59

Stop 20 GHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 3, RB Offset 2)

Ref 0 dBm
ofrdet  22.2|am ]
|- sevrm 1
L. | ~]
B -3
=
e, LVL
ey
I-c0
-7
=
seuma| .
Start 30 MHz 97 Muz/ Stop 1 GHz
start Stop REW Freq PwrAbs  ALimit
[Hz] [Hz] [az] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 756.045000 M —-44.63 —-31.63
Date: 27.AUG.2013 17:43:17
1
VL
I-c0
-7
=
seuma| -
tart 1 GHz 1.9 GHz/ Stop 20 GHz
start stop REW Freq PwrAbs  ALimit
[Hz] [az] [aB]
1.847 G 1.00 M 1 5 G -20.81
3.000 G 1.00 M 1 G -13.42
7.000 G 1.00 M 3 G -19.04
10.000 G 1.00 M 9.770500 G -19.85
14.000 G 1.00 M 10.064000 G 19.32
18.000 G 1.00 M 17.380000 G -17.24
20.000 G 1.00 M 18.594000 G -16.34
Date: 27.AUG.2013 17:43:06
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 5)

®

Ref O dBm

2 | » ]
e [
s
-
Lo
boec
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 891.845000 M  -44.62  -31.62

Date: 27.AUG.2013 17:32:34

®

R I
—

spuem |

Stop 20 GHz

[Hz]
Date: 27.AUG.2013 17:39:14
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seomron as.  FCC RF Test Report

.. FG381329B

Ref O dBm

16QAM (RB Size 1, RB Offset 5)

P77 SR s

|- somr 1
L. | ~]
B |20
==
« b p VL
s
|-s0
-
|-
seomm | .
Start 30 MHz 97 mrz/ Stop 1 GHz
start stop REW Freq PwrAbs  ALimit
[Hz] (Hz] [Hz] [Hz] [aBm] [aB]
30.000 M 1.000 G 100.00 k 177.440000 M —-44.92 -31.92
Date: 27.AUG.2013 17:32:45
1
VL
|-s0
-
|-
seomm | .
tart 1 Ghz 1.9 GHz/ Stop 20 GHz
start stop REW Freq PwrAbs
[Hz] [Hz] [Hz] [aBm]
1.877 G 1.00 M 1.865982 G -31.2
3.000 G 1.00 M  1.884058 G  -20.56
7.000 G 1.00 M 3.440000 G -33.13
10.000 G 1.00 M E 00 G -32.81
14.000 G 1.00 M 10.410000 G 32.65
18.000 G 1.00 M 17.712000 G -30.00 -17.00
20.000 G 1.00 M 18.052000 G  -28.69 -15.69

Date: 27.AUG.2013 17:38:44
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seomron as.  FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 2

Channel : CH19193 (High)

Band Width :

1.4MHz

QPSK (RB Size 3, RB Offset 2)

®

Ref O dBm

L. e
"
o [l - -
Start Stop RBW Frx‘eqr PwrAbs ALimit n
i PV v S
Date: 27.AUG.2013 17:31:43
®
1 e
B k;f,,l,.r—-n.m, IPgeyTv——
Date: 27.AUG.2013 17:30:10
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 3, RB Offset 0)

Ref 0 amm
e N e |
e 1
L. N
B s
ransc i el
I " : o
[
60
L
-5
seoma | on
Start 30 iz 07wz, stop 1 Gz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 175.985000 M -44.80 —-31.80

Date: 27.AUG.2013 17:31:30

22.2]a ]
1
— p——
VL
|-s0
-
|-
seomm | .
Start 1 Ghz 1.9 GHz/ Stop 20 GHz
start stop REW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [aBm] [aB]
1.906 G 1.00 M 1.904441 G -33.75 -20.75
3.000 G 1.00 M 1.913344 G -29.72  -16.72
7.000 G 1.00 M 3.510000 G -33.07  -20.07
10.000 G 1.00 M 9.496000 G -32.53  -19.53
14.000 G 1.00 M 10.424000 G 31.51 18.51
18.000 G 1.00 M 17.784000 G -29.86 -16.86
20.000 G 1.00 M 18.567000 G  -29.14  -16.14

Date: 27.AUG.2013 17:30:43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH18615 (Low)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 7)

®

Ref O dBm

e s e I
]
g [
e - LVL
Start Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
Date: 27.AUG.2013 17:23:09
Tl = I
]
B ot omna s
—

Date: 27.AUG.2013 17:23:56

Stop 20 GHz
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 7)

o LVL
|60
-7
=
seomm | -
Start 30 MHz 97 mrz/ Stop 1 GHz
start stop REW Freq PwrAbs  ALimit
[Hz] (Hz] [Hz] [Hz] [aBm] [aB]
30.000 M 1.000 G 100.00 k 523.730000 M —-44.72 31.72
Date: 27.AUG.2013 17:23:27
Ref 0 dBm
chf N ]
- TIT 1

VL
I--s0
-7
I-s

seoem | -

Stop 20 GHz

start stop RBW ALimit
[(Hz] [Hz] [aB]

1.844 G 1.00 M -21.96

3.000 G 1.00 M -19.69

7.000 G 1.00 M -20.46

10.000 G 1.00 M -19.91

14.000 G 1.00 M . 19.47

18.000 G 1.00 M 17.394000 G -17.20

20.000 G 1.00 M 18.063000 G -16.87

Date: 27.AUG.2013 17:23:39
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

®

Ref O dBm

2 | » ]
e [
. P
e
-
Lo
boec
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 997.575000 M  -44.86  -31.86

Date: 27.AUG.2013 17:25:11

SPUEM

Stop 20 GHz

18.564000 G -29.59  -16.59

Date: 27.AUG.2013 17:24:41
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SPORTON LAB. FCC RF Test Rep

ort

Report No. : FG381329B

Ref O dBm

16QAM (RB Size 1, RB Offset 14)

s e |
I — |
. | »]
-
=
F T X : -
o
L oco
-
Lo
po— .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 643.040000 M —-44.59 —-31.59
Date: 27.AUG.2013 17:25:02
et o0 amm
Tore = o[ |
I R |
. | »]
y
-
L oco
-
Lo
po— .
Eemr—
Stop RBW PwrAbs  ALimit
[Hz] [Hz] [dBm] [dB]
1.873 1.00 M -35.47 —-22.47
3.000 ¢ 1.00 M Ca2i7a 1s.7a
10.000 6 1.00 m _32.55  -1s.55
18.000 G 1.00 M 17.400000 G -17.01
20.000 & 1.00 M 15.061000 G
Date: 27.AUG.2013 17:24:52
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 2

Channel :

CH19185 (High)

Band Width : | 3MHz

®

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
ofeder  22.2[a ]
SOTULTH 1
- | »]
B -3
fremrs 4. e VL
F-s
=
-7c
I-ac
seoma| oB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 237.580000 M -44.70  -31.70
Date: 27.AUG.2013 17:25:58
Ref 0 dBm
[on4 © 22.2]a ]
SO[UTTH 1
- | »]
= s e
B B Bpe e, SN cemnntesietng

SPUEM

Date: 27.AUG.2013

17:26:31

Stop 20 GHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ortdet  22.2| aB |
|- soor 1
L. | ~]
. N . ot e 1
60
-7
o
seoma | -
Start 30 MHz 97 mMuz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [HZz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 955.865000 M —44.95 -31.95
Date: 27.AUG.2013 17:26:07
Ref 0 dBm
[orefer 22.2[am |
F—sQUTTT 1
L. | ~]
|- =
| [ IROE, e P PGV [
==
v
L .
60
-7
o
seoma | -
tart 1 chz 1.9 cHz/

Date:

27.AUG.2013

stop
[Hz]
1.901 G
3.000
7.000
10.000
14.000
18.000
20.000

Q00000

17:26:20

W N e

13.
17
18.

.820000

.642000 G

110

068000 G

Stop 20 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Channel : CH18625 (Low)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 12)

®

Ref O dBm

2 | » ]
e [
o Hdeermnsioctd
aa
-
Lo
boec
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 888.450000 M —-44.28 -31.28

Date: 27.AUG.2013 17:21:47

IEZSEEE I
- st 1
— [~}
| [ e vy
=
L. rvr.
s
7o
—
seom | o -

Stop 20 GHz

Date: 27.AUG.2013 17:21:12

SPORTON INTERNATIONAL INC. Page Number 1 216 of 341
TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2013
FAX : 886-3-328-4978 Report Version . Rev. 02

FCC ID : PKRNVWSA2100



SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 12)

Y7 S p I
]
-
- " -
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
Date: 27.AUG.2013 17:21:38
IEESEEE |
]
=
-
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [ae]
1. 3.000 G 1.00 M 2. —-32.60 -19.60
7. 10.000 G 1.00 M 9. G —-32.81 -19.81

Date:

27.RUG.2013

17:21:22
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seomron as.  FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

®

Ref O dBm

e s e I
i |
. ]
g [
ol
- - — s O
e
L.
L.
L.
sooma| -
p———— p— p—
seare stop - frea
e ey the1 i
s
Date: 27.AUG.2013 17:19:53
-
o = I
o |
. ]

SPUEM

Date: 27.AUG.2013 17:20:26

Stop 20 GHz

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 1, RB Offset 0)

et o0 amm
s e |
I — |
. | »]
-
Jrences [l el
« e N "y o & VL
et
L oco
-
Lo
po— .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 897.180000 M —-44.70 -31.70
Date: 27.AUG.2013 17:20:02
et o0 amm
Tore = o[ |
I R |
. | »]
y e —
-
L oco
-
Lo
po— .
F——— ppyp—y Eemr—
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [dBm] [dB]
1.867 G 1.00 M 1.435051 G —-34.48 —-21.48
3.000 G 1.00 M  2.534296 G -32.62  -19.62
10,000 G 1.00 M 5.612500 ¢ -33.15  —20.15
18.000 G 1.00 M 17. G —-30.47 -17.47

Date: 27.AUG.2013

17:20:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 2

Channel :

CH19175 (High)

Band Width : | 5SMHz

®

Ref O dBm

QPSK (RB Size 1, RB Offset 0)

P77 e

g [

—
stop
- e
30.000 M 1.000 G

97 MHz/ Stop 1 GH:
RBW Freq PwrAbs A Limit
[Hz] [Hz] [dBm] [dB1

100.00 k 804.545000 M  -44.59  -31.59

Date: 27.AUG.2013 17:19:13

SPUEM

Date: 27.AUG.2013 17:

18:31

Stop 20 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PKRNVWSA2100

Page Number

1 220 of 341

Report Issued Date : Oct. 31, 2013

Report Version

. Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

sPuEM

Date:

sPuEM

Date:

16QAM (RB Size 1, RB Offset 0)

et 0 amm
Y7 S p I
2]
L
b
eaatana, o~} 3 ot LVL
o e
Lo
-
Lo
L. won
Start Stop RBW Freq PwrAbs ALimit
[(Hz] [Hz] [Hz] [Hz] [dBm] [ae]
27.AUG.2013 17:19:04
et 0 amm
EESEEE |
. | »]
ey ——
-
Lo
-
Lo
L. won
stase stop oW ——
[Hz] [Hz] [Hz] [dBm]
1.92 3.000 G 1.00 M —-32.83
10.000 G 1.00 M —-31.98
14.000 6 1.00 M _3z.85
20.000 G 1.00 M —-29.84
27.AUG.2013 17:18:44
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Channel : CH18650 (Low)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)

s s I
2 | » ]
e [

s
-
Lo
boec

Start Stop RBW Freq PwrAbs ALimit

[Hz] [Hz] [Hz] [Hz] [dBm] [dB]

30.000 M 1.000 G 100.00 k 474.260000 M  -44.32  -31.32

Date: 27.AUG.2013 17:11:37

Tl = I
]
. me—
I

Stop 20 GHz

Date: 27.AUG.2013 17:12:11
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 49)

Ref O dBm

o I

B |20
==
b O, I A LVL
s
|-s0
-
|-
seomm | .
Start 30 MHz 97 mrz/ Stop 1 GHz
start stop REW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [HZz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 960.715000 M  -44.06 -31.06

Date: 27.AUG.2013 17:11:50

|-
B - R e et
[ 20
v
L .
60
-7
o
seoma | -
Start 1 Ghz 1.9 cHz/ Stop 20 GHz
start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [dBm] tae1
1.835 G 1.00 M —-34.60 —-21.60
3.000 G 1.00 M -32.11  -19.11
7.000 G 1.00 M -33.52  -20.52
10.000 G 1.00 M —-32.48 -19.48
14.000 6 1.00 M 32.71 19.71
18.000 G 1.00 M 17.702000 G -29.76  -16.76
20.000 G 1.00 M 18.736000 G -29.60 -16.60

Date: 27.AUG.2013 17:12:01
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG381329B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 49)

®

Ref O dBm
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|-e
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sromm | oB
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop REW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm]
30.000 M 1.000 G 100.00 k 417.515000 M -44.78  -31.7¢
Date: 27.AUG.2013 17:14:06
Ref 0 dBm
ers{ ©  22.2]a@ ]
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v
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|-e
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|-s0
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Date: 27.AUG.2013 17:13:30

Stop 20 GHz
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16QAM (RB Size 1, RB Offset 0)
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L oco
-
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po— .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 198.295000 M -44.88 —-31.88
Date: 27.AUG.2013 17:13:56
et o0 amm
Toof = |
| soprer |
. | »]
b
B - P Sy U
E=
-
-
L oco
-
Lo
po— .
ppyp—y Eemr—
stop rew Freq F—
[Hz] [Hz] [Hz] [dBm]
1.860 G 1.00 M  1.744330 G -35.20 .20
3.000 G 1.00 M 2.207450 G -32.86 ac
10.000 G 1.00 M 9.683500 G -32.67 .67
18.000 G 1.00 M 17.530000 G -29.86 .
20.000 G 1.00 M 18.010000 G  -29.54  -16.54

Date:

27.AUG.2013

17:13:44
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Report No. : FG381329B

Band :

LTE Band 2

Channel : CH19150 (High)

Band Width :

10MHz

®

Ref O dBm

QPSK (RB Size 1, RB Offset 0)

. e
"
m e A - LVL
Start RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [aB]
30.000 M G 100.00 k 945.195000 M -44.13 -31.13
Date: 27.AUG.2013 17:14:55
®
L. e
I W
m I LVL
st
.00 M
o
00 M
Date: 27.AUG.2013 17:15:26
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FCC RF Test Report

Report No. : FG381329B

Ref O dBm

16QAM (RB Size 1, RB Offset 0)

s e |
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. | »]
-
rence: [l ol
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L oco
-
Lo
po— .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 752.650000 M —44.92 —-31.92
Date: 27.AUG.2013 17:15:05
et o0 amm
Toof = |
| soprer |
. | »]
y
B e a——
-
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-
Lo
po— .
ppyp—y Eemr—
Stop ALimit
[Hz] [dB]
1.885 G -22.35
3.000 G 1 I
10.000 G 1. -19.48
14.000 6 1.0 . 18,99
18.000 G 1.00 M 17.920000 G —-30.13 -17.13
20.000 G 1.00 M 15.523000 G -29.94  -16.94
Date: 27.AUG.2013 17:15:16
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Report No

.. FG381329B

Band :

LTE Band 2

Channel :

CH18675 (Low)

Band Width :

15MHz

Date: 27.AUG.2013 17:

QPSK (RB Size 1, RB Offset 0)

®

Ref O dBm

[ [}
-
ool
- el
fevs
Lo
Lo
Lo
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
20.000 ¥ 1.000 G 100.00 x 701.725000 1 -44.85  -31.85
Date: 27.AUG.2013 17:10:10
IEZSEEE I
[ [}
L. —~
LR W= vy
oo J 20
Ls
-
Lo
Lo

.00 M

08:50

18.345000 G -29.46  -16.4

Stop 20 GHz
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16QAM (RB Size 1, RB Offset 0)

Ref 0 amm
e N e I
e 1
L. N
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ransci I
S £, e LVL
st
60
L
-5
seoma | on
Start 30 iz 07wz, stop 1 Gz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 569.805000 M -44.92 —-31.92

Date: 27.AUG.2013 17:09:11

s
[ e vy —
rancc I
L
-
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L
-5
seoma | on
Start 1 GHz 1.0 Gz, step 20 GHz
start stop REW Freq
[Hz] [Hz] [Hz]
1.830 G 1.00 M 1.714630 G
3.000 G 1.00 M 2.886270 G
7.000 G 1.00 M 3.534000 G
10.000 G 1.00 M 9.500500 G
14.000 G 1.00 M 10.692000 G
18.000 G 1.00 M 17.440000 G
20.000 G 1.00 M 18.020000 G

Date: 27.AUG.2013 17:08:59
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FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

P N I
2 | » ]
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i B LVL
s
-
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boec
Start Stop RBW Freq ALimit
[Hz] [Hz] [Hz] [Hz] [aB]
50.000 M 1.000 G 100.00 k 13.670000 M 32.03
Date: 27.AUG.2013 16:51:19
IEZSERE I
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SPUEM

Date: 27.AUG.2013 16:51:51

Stop 20 GHz

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PKRNVWSA2100

Page Number 1 230 of 341
Report Issued Date : Oct. 31, 2013
Report Version : Rev. 02



SPORTON LAB.
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Ref O dBm

16QAM (RB Size 1, RB Offset 0)

P77 SR s

spuem |

Start 30 MHz

start stop
[Hz] [Hz]

30.000 M

Date: 27.AUG.2013

1.000 G 100.00 k 516.940000 M

97 MHz/

RBW Freq
[Hz] [Hz]

PwrAbs  ALimit
[dBm] [daB]

-44.67 -31.67

16:51:30

Stop 1 GHz

spuem |

Date: 27.AUG.2013

1.
.00 M 2.6
3
9.

.00 M 11.08200C
.00 M 17.938000 G
18.318000 G

16:51:43

Stop 20 GHz
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Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH19125 (High)

Band Width :

15MHz

®

QPSK (RB Size 1, RB Offset 0)
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Start Stop Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 75.410000 M -44.52  -31.52
Date: 27.AUG.2013 16:46:59
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SPUEM

Date: 27.AUG.2013

16:46:16

Stop 20 GHz
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 0)

Ref O dBm

o I

spuem |

Start 30 MHz 97 MHz/ stop 1 GHz

start stop REW Freq PwrAbs  ALimit
[Hz] (Hz] [Hz] [Hz] [aBm] [aB]
30.000 M 1.000 G 100.00 k 129.910000 M —-44.22 -31.22

Date: 27.AUG.2013 16:46:49
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o
seoma | o
Start 1 oz 1.9 GHz/ Stop 20 oz
start stop REW Freq
[Hz] [Hz] [HZz]
1.875 G 1.00 M 1.674187 G
3.000 G 1.00 M 2.830940 G
7.000 G 1.00 M 124000 &
10.000 G 1.00 M 9.770500 G
14.000 G 1.00 M 10.594000 G
18.000 G 1.00 M 17.672000 G
20.000 G 1.00 M 18.344000 G

Date: 27.AUG.2013 16:46:27
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Channel : CH18700 (Low)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

s s I
2 | » ]
e [

N Y
s
-
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boec

Start Stop RBW Freq PwrAbs ALimit

[Hz] [Hz] [Hz] [Hz] [dBm] [dB]

30.000 M 1.000 G 100.00 k 796.785000 M  -44.45  -31.45

Date: 27.AUG.2013 16:36:52
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Stop 20 GHz

Date: 27.AUG.2013 16:35:34
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16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofrdet  22.2|am ]
|- sevrm 1
L. | ~]
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=
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Start 30 MHz 97 Muz/ Stop 1 GHz
start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [HZz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 597.450000 M —-44.68 —-31.68

Date: 27.AUG.2013 16:36:04

E - U
.
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [dBm] [dB]
1.825 G 1.00 M —-34.64 —-21.64
10.000 G 1.00 M -33.17 -20.17
18.000 G 1.00 M 17.898000 G —-29.83 -16.83

Date: 27.AUG.2013 16:35:46
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Report No. : FG381329B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)

®

Ref O dBm
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=
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e
s
seom | B
tart 30 iz 97 Muz/ stop 1 o
start stop REW Freq
[Hz] [Hz] [Hz] [Hz]
0.000 M 1.000 G 100.00 k 227.395000 M
Date: 27.AUG.2013 16:34:16
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Date: 27.AUG.2013 16:34:59

Stop 20 GHz
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16QAM (RB Size 1, RB Offset 0)
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L
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Start 30 iz 07wz, stop 1 Gz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 353.010000 M -44.97 -31.97

Date: 27.AUG.2013 16:34:26
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.
start stop asw froa
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10.000 G 1.00 M 9. 00 G
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Date: 27.AUG.2013 16:34:45
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Band :

LTE Band 2

Channel :

CH19100 (High)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 49)

®

Ref O dBm

e s e I
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it L. Ao 1
Start Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
Date: 27.AUG.2013 16:38:24
[ = I
]
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—

Date: 27.AUG.2013 16:39:35

Stop 20 GHz
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Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 49)
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Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [HZz] [Hz] [dBm] [dB]
50.000 M 1.000 G 100.00 k 791.535000 M -44.30  -31.30
Date: 27.AUG.2013 16:38:33
et o0 amm
Toof = |
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Date: 27.AUG.2013 16:39:25
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH19957 (Low)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 2)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 36.305000 M  -44.65 -31.65

Date: 27.AUG.2013 15:25:24

spuEm |

1.7 GHz/ Stop 18 GHz
Freq PwrAbs A Limit
[Hz] [dBm] [aB]

1.706846 -33.58 0.58

Date: 27.AUG.2013 15:26:19
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FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 3, RB Offset 0)
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spumm |
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Start 30 MHz

start
[Hz]
30.000 M

27.AUG.2013

stop
[Hz]

15:25:40
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[Hz]
1.000 G 100.00 k 817
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Freq
[Hz]
.155000 M

Stop 1 GHz

27.AUG.2013

15:26:02

R R R R e

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 2)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 953.925000 M  -44.99  -31.99

Date: 27.AUG.2013 15:28:33

spuEm |

stop 18 GHz

Date: 27.AUG.2013 15:27:42
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Report No

.. FG381329B

16QAM (RB Size 3, RB Offset 0)
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=
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Start 30 MHz 97 Muz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] ae]
30.000 M 1.000 G 100.00 k 783.690000 M —-45.00 -32.00
Date: 27.AUG.2013 15:28:16
Ref 0 dBm
ﬂ oreder 22 ap l
= s ema 1
S T SO Foseo S I R
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|-e0
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1.7 GHz/ Stop 18 GHz
RBW Freq PwrAbs ALimit
[Hz] [aB]
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M

Date: 27.AUG.2013 15:28:00
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Report No. : FG381329B

Band :

LTE Band 4

Channel : CH20393 (High)

Band Width :

1.4MHz

QPSK (RB Size 3, RB Offset 0)

oreder 22 b ]
L. L~ ]
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oo I - .
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] . [Hz] [Hz] . [dBm] [aB]
Date: 27.AUG.2013 15:29:21
®
k; IEEEX; 1
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oo I S
Date: 27.AUG.2013 15:31:16
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16QAM (RB Size 3, RB Offset 0)

oreder 22 oF |
-
— A LVL
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [de]
30.000 M 1.000 G 100.00 k 666.320000 M —-44.45 —-31.45

Date: 27.AUG.2013 15:29:46
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=TT x 1
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1.7 GHz/ stop 18 GHz

R R R R e
°

Date: 27.AUG.2013 15:31:06
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Band : LTE Band 4 Channel : CH19965 (Low)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 982.540000 M  -44.13  -31.13

Date: 27.AUG.2013 15:35:57

SPUEM

stop 18 GHz

Date: 27.AUG.2013 15:35:16

SPORTON INTERNATIONAL INC. Page Number 1 246 of 341
TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2013
FAX : 886-3-328-4978 Report Version . Rev. 02

FCC ID : PKRNVWSA2100



seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 7)

g
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spumm |

Date:
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spumm |

Date:

Start 30 MHz

start
[Hz]
30.000 M

27.AUG.2013

stop
[Hz]

15:35:45

RBW

[Hz]
1.000 G 100.00 k 303.055000 M

97 MHz/

Freq
[Hz]

PwrAbs
[dBm]
-44.90

Stop 1 GHz

ALimit
[dB]
-31.90

27.AUG.2013

15:35:35

R R R R e

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 579.505000 M  -44.60  -31.60

Date: 27.AUG.2013 15:33:50

SPUEM

1.7 GHz/ stop 18 GHz

Date: 27.AUG.2013 15:34:26
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Report No

.. FG381329B

g
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spumm |

Date:

-
===

spumm |

Date:

16QAM (RB Size 1, RB Offset 14)

Start 30 MHz

start
[Hz]
30.000 M

27.AUG.2013

stop
[Hz]

1.000 G 100.00 k 421.

15:34:00

RBW

[Hz]

97 MHz/ Stop 1 GHz
Freq PwrAbs ALimit

[Hz] [4Bm] [daB]

395000 M -45.36  -32.36

27.AUG.2013

15:34:15

R R R R e

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20385 (High)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 901.060000 M  -44.94  -31.94

Date: 27.AUG.2013 15:33:07

SPUEM

stop 18 GHz

Date: 27.AUG.2013 15:32:27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 1, RB Offset 7)

spuEm |

Start 30 MHz

start
[Hz]
30.000 M

Date: 27.AUG.2013

97 MHz/

RBW
[Hz]
G 100.00 k 705

stop
[Hz]
1.000

Freq
[Hz]
.120000 M

PwrAbs A Limit
[dBm] [aB]

-a4.68 -31.68

15:32:52

Stop 1 GHz

Jrcca

VL

spuEm |

Start 1 GHz

start
[Hz]
1.000 &

1.761 G

Date: 27.AUG.2013

1.7 GHz/

stop
[Hz]

Freq
[Hz]

1
3.000 1
7.000 G 1.00 M

1

1

1

10.000 &

15:32:42

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH19975 (Low)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 24)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]

30.000 M 1.000 G 100.00 k 907.850000 M  -44.98 -31.98

Date: 27.AUG.2013 15:36:55

SPUEM

stop 18 GHz

Date: 27.AUG.2013 15:43:00
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 12)

ofedet 22 df I
k- son 1
. [ 2]
-3
|-40
4 L
F-sc
|-s0
I-70
|-e0
seomm | o -
Start 30 MHz 97 Muz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] ae]
30.000 M 1.000 G 100.00 k 217.695000 M -44.80  -31.80
Date: 27.AUG.2013 15:37:13
Ref 0 dBEm
ofedet 22 df I
F=s¢orT 1
|20 [ 2]
-3
R T, e o B
L
F-sc
|-s0
F-70
|-e0
seomm | o -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq
[Hz] [Hz] [Hz] [Hz]
1.00 M 1.698600 G
1.00 M 3.000000 G
1.00 M 3.504000 G
1.00 M 9. 00
1.00 M 10.
1.00 M 17.

Date: 27.AUG.2013 15:42:45
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 24)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 899.120000 M  -45.00  -32.00

Date: 27.AUG.2013 15:45:11

SPUEM

1.7 GHz/ stop 18 GHz

Date: 27.AUG.2013 15:44:38
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 24)

g
===

spumm |

Start 30 MHz

start
[Hz]
30.000 M

97 mHz/ Stop 1 GHz
stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 100.00 k 899.120000 M —44.45 -31.45

Date: 27.AUG.2013 15:44:59
Ref 0 dmm
[T R |
(SRS e 1
F-=0 ]
B IS SRR o
e
F-so
F-s0
-0
F-e0
seomm [ o -
1.7 GHa/ stop 18 Ghz
REW
(2]
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M

Date:

27.AUG.2013

15:44:48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band :

LTE Band 4

Channel :

CH20375 (High)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 12)

o |
L
! *
£ i~ i VL

RBW
[Hz]

1.000 G 100.00 k 479.

97 MHz/ Stop 1 GHz
Freq PwrAbs A Limit

[Hz] [dBm] [aB]

10000 M -44.71 31.71

Date: 27.AUG.2013 15:48:00
&%
T = |
L

Date: 27.AUG.2013

15:48:27

stop 18 GHz

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PKRNVWSA2100

Page Number : 256 of 341
Report Issued Date : Oct. 31, 2013
Report Version : Rev. 02



SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 12)

VL

spuEm |

Start 30 MHz 97 MHz/ Stop 1 GHz

start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 667.290000 M  -44.72  -31.72

Date: 27.AUG.2013 15:47:47

ToF = 4 |
F - s |
L .o [ A ]
F-ac
B[t
Jrnoce U SR
v
F-sc
F-s0
-0
F-s0
swoma | 308
Start 1 GHz 1.7 anas Stop 18 Ghz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [HZz] [dBm] [aB]
—22.47
-19.45
20.64
~10.06
“19.72

Date: 27.AUG.2013 15:48:39
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20000 (Low)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 49)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 426.730000 M  -45.26  -32.26

Date: 27.AUG.2013 15:55:47

SPUEM

stop 18 GHz

Date: 27.AUG.2013 15:55:17
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG381329B

%

Ref O dBm

16QAM (RB Size 1, RB Offset 49)

oreder 22 oF |
-
i L LVL
start  stop rew rraq
[Hz] [Hz] [Hz] [Hz]
30.000 M 1.000 G 100.00 k 430.610000 M

Date:

-
===

spumm |

Date:

27.AUG.2013

15:55:38

27.AUG.2013

15:55:27

R R R R e

Stop 18 GHz
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG381329B

Band :

LTE Band 4

Channel :

CH20175 (Middle)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 49)

crede 22 b |
L
! *
e ok VL
Start Stop Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm]
Date: 27.AUG.2013 15:54:13
Torde = |
L
-

Date: 27.AUG.2013 15:54:43

stop 18 GHz
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 49)

g
===

spumm |

Start 30 MHz 97 Muz/ Stop 1 GHz
start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 631.400000 M  -45.07  -32.07
Date: 27.AUG.2013 15:54:22
Ref 0 dBm
ﬂ offget 22 dp I
st |
|30
* A P
FF-ao
VL
|-s0
-0
-0
[--s0
] -
1.7 GHz/ stop 18 GHz
RBW
[Hz]
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M

Date:

27.AUG.2013

15:54:34
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20350 (High)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 397.145000 M  -45.12  -32.12

Date: 27.AUG.2013 15:53:35

SPUEM

1.7 GHz/ stop 18 GHz

Date: 27.AUG.2013 15:52:55
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SPORTON LAB. FCC RF Test Report Report No. : FG381329B

16QAM (RB Size 1, RB Offset 24)

orede 22 b |
a0
-
ka0
Ak med, LVL
ey
F-co
koo
F-s0
E— ame
[ES— EE— [EU——
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [de]
30.000 M 1.000 G 100.00 k 150.280000 M -44.62 -31.62

Date: 27.AUG.2013 15:53:24

%

Toredr = o |

[ =BT x 1

I-2q
B [ P ey
e

spumm |

1.7 GHz/ stop 18 GHz

R R R R e
°

Date: 27.AUG.2013 15:53:12
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20025 (Low)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 74)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs A Limit

[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 809.395000 M  -44.59 31.59

Date: 27.AUG.2013 15:56:53

T = |
.. L~ ]
oo Il S
Date: 27.AUG.2013 15:57:25
SPORTON INTERNATIONAL INC. Page Number : 264 of 341
TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2013
FAX : 886-3-328-4978 Report Version . Rev. 02

FCC ID : PKRNVWSA2100



seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 74)

g
===

spumm |

Date:

Bl

spumm |

Date:

Start 30 MHz

start
[Hz]
30.000 M

27.AUG.2013

stop
[Hz]

RBW

[Hz]

97 MHz/ Stop 1 GHz

Freq PwrAbs ALimit
[Hz] [4Bm] [daB]

1.000 G 100.00 k 902.515000 M  -44.46  -31.46

15:57:03

27.AUG.2013

15:57:15

R R R R e

1.7 GHz/ stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 37)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 919.975000 M  -44.51 -31.51

Date: 27.AUG.2013 15:58:38

SPUEM

1.7 GHz/ stop 18 GHz

Date: 27.AUG.2013 15:58:06
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

%

Ref O dBm

16QAM (RB Size 1, RB Offset 74)

orede 22 b

F—seurT

g
===

spumm |

Start 30 iz 97 muz/ stop 1 Gz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 971.385000 M —-44.90 -31.90
Date: 27.AUG.2013 15:58:27
Ref 0 dBm
Torede 22 of ]
= storT 1
-0
B s
Fio
P
I-s0
-0
F-70
|-e0
seomm | o on
1.7 Gz/ Stop 18 GHz
REW
[Hz]
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M

Date:

27.AUG.2013

15:58:19
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20325 (High)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 37)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 185.685000 M  -45.03  -32.03

Date: 27.AUG.2013 15:59:47

SPUEM

stop 18 GHz

Date: 27.AUG.2013 16:00:23
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 74)

oreder 22 oF |
-
A L LVL
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [de]
30.000 M 1.000 G 100.00 k 384.535000 M -44.57 -31.57
Date: 27.AUG.2013 15:59:59
Toredr = o |
e
-
REBW Freq PwrAbs ALimit
[Hz]
1.00 M
1.00 M

Date:

27.AUG.2013

16:00:13
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG381329B

Band :

LTE Band 4

Channel :

CH20050 (Low)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 99)

SPUEM

Stop
[Hz]

Date: 27.AUG.2013 16:29:39

97 MHz/

RBW
[Hz]

Freq
[Hz]

1.000 G 100.00 k 265.225000 M

PwrAbs
[dBm]

-45.3

ALimit
[a8]
1 -32.31

Stop 1 GHz

SPUEM

Date: 27.AUG.2013

16:28:56

ALimit

stop 18 GHz
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

g
===

spumm |

16QAM (RB Size 1, RB Offset 99)

Start 30 MHz 97 mrz/ Stop 1 GHz
start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 931.615000 M  -44.53  -31.53
Date: 27.AUG.2013 16:29:31
Ref 0 dBm
ofrdet 22 ap l
s amrema: 1
-39
va—a—WMH_M
s
I-so
|-s0
F-70
|-s0
] .
1.7 cHz/ Stop 18 GHz
RBW
[Hz]
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M
1.00 M

Date:

27.AUG.2013

16:29:17
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SPORTON LAB.

FCC RF Test Report

Report No

Band : LTE Band 4

Channel :

CH20175 (Middle)

Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

ceede - oF |
s {
-2 | »]
F-so
! *
-~ - ...
=
Fco
o
Feo
seome| -
[E——— 7 e U —
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 946.165000 M  —44.54  -31.94
Date: 27.AUG.2013 16:02:12
Rer 0 amm
Torfe = & |
sy {
-2 | »]
F-so
* S R PR RSPV FURNPSNSY |
-
F-so
Fco
o
Feo
seome| -
[E— e oS—
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.698 G 1.00 M 1.694012 G -36.15 3.1
1.768 6 3.000 G 1.00 M a4 G - ;
3 7 .00 M 0 G
oM s -
.00 M 11.c
0o M 17.83

Date: 27.AUG.2013

16:27:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

%

Ref O dBm

16QAM (RB Size 1, RB Offset 0)

oreder 22 oF |
-
s s el LVL
start  stop rew rraq —
[Hz] [Hz] [Hz] [Hz]
30.000 M 1.000 G 100.00 k 38.730000 M -44.56

Date:

%

-
===

spumm |

Date:

27.AUG.2013

Ref O dBm

16:02:22

orrder

[ =BT

27.AUG.2013

R R R R e
°

16:27:25

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Channel : CH20300 (High)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

start 30 MHz 97 MHz/ Stop 1 GHz

start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 767.685000 M  -45.06 -32.06

Date: 27.AUG.2013 16:01:38

SPUEM

1.7 GHz/ stop 18 GHz

Date: 27.AUG.2013 16:01:04
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seomron as.  FCC RF Test Report

Report No

.. FG381329B

16QAM (RB Size 1, RB Offset 0)

g
===

spumm |

Date:

B TR S

spumm |

Date:

Start 30 MHz

start
[Hz]
30.000 M

27.AUG.2013

stop
[Hz]

16:01:24

RBW

[Hz]
1.000 G 100.00 k 940.

97 MHz/ Stop 1 GHz

Freq PwrAbs ALimit
[Hz] [4Bm] [daB]
345000 M -42.86  -29.86

27.AUG.2013

16:01:15

R R R R e

1.7 GHz/ stop 18 GHz
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FCC RF Test Report

SPORTON LAB.

Report No. : FG381329B

Band : LTE Band 17 Channel :

CH23755 (Low)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 24)

%

Ref 0 dBm

offdet 22.7[dB ‘ ‘

|20

|20

== =

|--s0

|-70

|50

seuem| ¢

Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
30.000 M 694.000 M 100.00 k 685.036000 M -44.98 -31.98
719.000 M 1.000 G 100.00 k 869.756500 M -43.05 -30.05
Date: 3.SEP.2013 10:43:40
5 Ref 0 dBm
offdet 22.7|dB |
|- = |
L 20 =
30
g - 1 S
L-s0 VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
1.000 G 4.000 G 1.00 M 3.185500 G -31.30 -18.30
4.000 G 8.000 G 1.00 M 6.644000 G -33.33 -20.33

Date: 3.SEP.2013 10:47:04
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16QAM (RB Size 1, RB Offset 12)

offdet 22.7|dB ‘ ‘ |
- — Tt |
L 20 =
- 30.
B
L " " . 2 vz
}--60.
L-70
| -c0
seuem| o0 abE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4dB]
30.000 M 694.000 M 100.00 k 325.148000 M -45.47 -32.47
719.000 M 1.000 G 100.00 k 833.788500 M -43.45 -30.45
Date: 3.SEP.2013 10:44:09
Re 0 dBm
offdet 22.7|dB |
|- o0 - 1
L 20 =
|- 30.
- Y
vz
|- 50
}--60.
L-70
| -c0
seuem| o0 abE
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4aB]
1.000 G 4.000 G 1.00 M 3.136000 G -31.33 -18.33
4.000 G 8.000 G 1.00 M  6.644000 G  -33.23  -20.29
Date: 3.SEP.2013 10:46:28
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Band :

LTE Band 17

Channel :

CH23790 (Middle)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 24)

%

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
- - T
L 20 =
30
g -
==
W I “ ool - madn catanant B2
|50
|-70
L-s0
seuem| ¢ 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
30.000 M 697.500 M 100.00 k 593.036250 M -45.96 -32.96
722.500 M 1.000 G 100.00 k 738.317500 M -43.08 -30.08
Date: 3.SEP.2013 10:51:41
5 Ref 0 dBm
offdet 22.7|dB |
|- = |
L 20 =
30
g - T ———f—
L-s0 VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
1.000 G 4.000 G 1.00 M 3.148000 G -31.21 -18.2
4.000 G 8.000 G 1.00 M 6.580000 G -33.21 -20.21

Date: 3.SEP.2013 10:52:44
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16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
e T 1
L-20 =
=0
o= [ v
-5, p it oot roblobotatits £l vz
L-s0
L-70
L-s0
seuem| o0 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 697.500 M 100.00 k 409.807500 M  -45.62 -32.62
722.500 M 1.000 G 100.00 k 981.546250 M  -43.01 -30.01

Date: 3.SEP.2013 10:51:59

%

Ref 0 dBm

offdet 22.7[aB |
S — |
L-20 =
|30
vz
|50
|60
|-70
|50
seuem| o0 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
start stop REBW Fregq PwrAbs  ALimit
[az] [Hz] [az] (Hz] [dBm] [as]
1.000 G 4.000 G 1.00 M 3.164500 G  -31.23 -18.23
4.000 G 8.000 G 1.00 M  6.626000 G  -33.36  -20.36

Date: 3.SEP.2013 10:52:21
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Band : LTE Band 17

Channel :

CH23825 (High)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

%

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
- T |
L 20 =
30
g -
==
ey JFITII .
|50
|-70
L-s0
seuem| ¢ 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
30.000 M 701.000 M 100.00 k 345.370000 M -45.63 -32.63
726.000 M 1.000 G 100.00 k 986.026000 M -42.63 -29.63
Date: 3.SEP.2013 10:49:35
5 Ref 0 dBm
offdet 22.7|dB |
|- = |
L 20 =
30
g - T~
L-s0 VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
1.000 G 4.000 G 1.00 M 3.154000 G -30.85 -17.85
4.000 G 8.000 G 1.00 M 6.762000 G -33.20 -20.20

Date: 3.SEP.2013 10:48:27
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16QAM (RB Size 1, RB Offset 0)

offdet 22.7|dB ‘ ‘ |
- — T |
L 20 =
- 30.
B -
s = A
fiomad e, Al -t VI
}--60.
L-70
| -c0
seuem| o0 -
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 701.000 M 100.00 k 426.225500 M -46.01 -33.01
726.000 M 1.000 G 100.00 k 764.223000 M  -42.73 -29.73
Date: 3.SEP.2013 10:49:14
Re 0 dBm
offdet 22.7|dB |
= — 1
L 20 =
|- 30.
* Wy .
=z .
}--50
}--60.
L-70
| -c0
seuem| o0 -
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4aB]
1.000 G 4.000 G 1.00 M 3.139000 G -30.75 -17.75
4.000 G 8.000 G 1.00 M  6.664000 G -33.20 -20.20
Date: 3.SEP.2013 10:48:47
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Band : LTE Band 17 Channel :

CH23780 (Low)

Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 49)

%

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
s > Tt
20 =
L-z0
B -
==
——
oot A lagnsetong, e Hoattore. Fove e v
|50
70
|-c0
seumm | o ape
Start 30 MHz 57 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [(Hz] [Hz] [(Hz] [dBm] [aB]
30.000 M 689.000 M 100.00 k 658.356500 M  -45.53  -32.53
729.000 M 1.000 G 100.00 k 780.490000 M  -42.32 - 32

Date: 3.SEP.2013 10:56:40

%

Ref 0 dBm

offdet 22.7|dB |
|- = |
L 20 =
30
g - 1 e
L-s0 VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
1.000 G 4.000 G 1.00 M 3.124000 G -31.30 -18.30
4.000 G 8.000 G 1.00 M 6.634000 G -33.46 -20.46

Date: 3.SEP.2013 10:58:04

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PKRNVWSA2100

Page Number

Report Issued Date : Oct. 31, 2013

Report Version

1 282 of 341

. Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

16QAM (RB Size 1, RB Offset 49)

Re 0 dBm
offdet 22.7|dB ‘ ‘ |
- — 1t |
L 20 =
- 30.
B
Sl " & Looll Eoonedis o e vL
}--60.
L-70
| -c0
seomm | o0 abE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4dB]
30.000 M 689.000 M 100.00 k 551.928000 M -45.80 —-32.80
729.000 M 1.000 G 100.00 k 958.401500 M -43.50 -30.50
Date: 3.SEP.2013 10:57:15
Re 0 dBm
offdet 22.7|dB |
|- o0 - 1
|20 [ 2 ]
=0
g - [
=z .
|- 50
}--60.
L-70
| -c0
seomm | o0 S
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4aB]
1.000 G 4.000 G 1.00 M 3.160000 G -31.33 -18.33
4.000 G 8.000 G 1.00 M  6.620000 G  -33.37 -20.37
Date: 3.SEP.2013 10:57:47
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Band : LTE Band 17 Channel : CH23790 (Middle)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)

%

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
- T
L 20 =
30
g -
==
o, & N sl " L L it VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
30.000 M 690.000 M 100.00 k 112.830000 M -45.40 -32.40
730.000 M 1.000 G 100.00 k 856.225000 M -42.32 -29.32

Date: 3.SEP.2013 10:55:21

%

Ref 0 dBm

offdet 22.7[dB |

[0 =
--30

|50

|--s0

|-70

|50

seuEm | 4 3DE

Start 1 GHz 700 MHz/ Stop 8 GHz

Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel

1.000 G 4.000 G 1.00 M 3.106000 G -31.39 -18.39
4.000 G 8.000 G 1.00 M 6.700000 G -33.35 -20.35

Date: 3.SEP.2013 10:54:25
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16QAM (RB Size 1, RB Offset 24)

Re 0 dBm
offdet 22.7|dB ‘ ‘ |
- — Tt |
L 20 =
- 30.
B
AL *—-L X " A 4 Ut LVL
}--60.
L-70
| -c0
seomm | o0 abE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [4dB]
30.000 M 630.000 M 100.00 k 567.570000 M  -45.81 -32.81
730.000 M 1.000 G 100.00 k 797.365000 M  -42.83  -29.83
Date: 3.SEP.2013 10:55:05
Re 0 dBm
offdet 22.7|dB |
|- 0 - 1
|20 =
=0
* r‘ e
== vz
}--50
}--60.
L-70
| -c0
seomm | o0 abE

Start 1 GHz

Start
[Hz]

1.000 G
4.000 G

Date: 3.SEP.2013

Stop RBW
[Hz] [Hz]
4.000 G 1.00 M
8.000 G 1.00 M
10:54:45

700 MHz/

Freq
[Hz]

3.124000 G
6.594000 G

PwrAbs ALimit
[dBm] [ae]
-31.08 -18.08
-33.11 -20.11

Stop 8 GHz
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Band :

LTE Band 17

Channel :

CH23800 (High)

Band Width :

10MHz

%

Ref 0 dBm

QPSK (RB Size 1, RB Offset 24)

offdet 22.7|dB |
- i
L 20 =
30
g -
== -
Y o
5 o5 A 4 o [ Lo EOES
|50
|-70
L-s0
seuem| ¢ 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
30.000 M 691.000 M 100.00 k 540.622500 M -45.76 -32.76
731.000 M 1.000 G 100.00 k 814.390000 M -43.11 -30.11
Date: 3.SEP.2013 11:01:25
5 Ref 0 dBm
offdet 22.7|dB |
|- = |
L 20 =
30
g - T i e
L-s0 VL
|50
|-70
L-s0
seuem| ¢ 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
Start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aBel
1.000 G 4.000 G 1.00 M 3.134500 G -31.20 -18.20
4.000 G 8.000 G 1.00 M 6.668000 G -33.21 -20.21

Date: 3.SEP.2013

11:00:23
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16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

offdet 22.7|dB ‘ ‘ |
e Tt 1
L-20 =
|30
= [ :
o e ALy Je gl 2l il ote vz
|60
|-70
|50
seuem| o0 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop REBW Fregq PwrAbs  ALimit
[az] [Hz] [az] (Hz] [dBm] [as]
30.000 M 691.000 M 100.00 k 434.532000 M  -45.53  -32.53
731.000 M 1.000 G 100.00 k 760.724500 M  -42.66  -29.66

Date: 3.SEP.2013 11:01:06

Ref 0 dBm

offdet 22.7[aB |
S — |
L-20 =
|30
W T
vz
|50
|60
|-70
|50
seuem| o0 3pE
Start 1 GHz 700 MHz/ Stop 8 GHz
start stop REBW Fregq PwrAbs  ALimit
[az] [Hz] [az] (Hz] [dBm] [as]
1.000 G 4.000 G 1.00 M  3.127000 G  -31.20 -18.20
4.000 G 8.000 G 1.00 M  6.626000 G  -33.35  -20.35

Date: 3.SEP.2013 11:00:51
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3.6 Radiated Spurious Emission Measurement

3.6.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /

EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges

must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The

spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
12. ERP (dBm) = EIRP - 2.15
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3.6.4 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

0o
Spectrum Analyzer / Recei
System Simulator P hyz celver
For radiated emissions above 1GHz
RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

e

Spectrum Analyzer ! Receiver

System Simulator
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3.6.5 Test Result of Field Strength of Spurious Radiated

Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 1.4AMHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {dBm) Date: 2013-08-30
-10.0 13
-20.0
-30.0
-40.0
1
-50.0 5 3
-60.0
70.0
05, 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP{080306) HORIZONTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1672 -45.38 -13 -32.38 -53.48 -47.1 1.62 5.49 H Pass
2509 -53.63 -13 -40.63 -66.28 -55.6 21 6.22 H Pass
3345 -52.31 -13 -39.31 -66.86 -55.2 3.03 8.07 H Pass
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Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 1.4MHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
-10.0 13
-20.0
-30.0
-40.0 1
50.0 5 3
60.0
70.0
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site - 03CHO7-HY
Condition : -13 HF-EIRP{080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1672 -41.38 -13 -28.38 -51.53 -43.1 1.62 5.49 \% Pass
2509 -53.63 -13 -40.63 -66.89 -55.6 2.1 6.22 \% Pass
3345 -51.91 -13 -38.91 -67.1 -54.8 3.03 8.07 \% Pass
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Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
10.0 13
-20.0
-30.0
-40.0 3
=00 2 3
-60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 8000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1669 -43.48 -13 -30.48 -52.8 -45.2 1.62 5.49 H Pass
2503 -54.13 -13 -41.13 -67.12 -56.1 2.1 6.22 H Pass
3337 -53.91 -13 -40.91 -67.71 -56.8 3.03 8.07 H Pass
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Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
-10.0 13
-20.0
-30.0
-40.0 !
50.0 2 3
60.0
-70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. T000. £000. 9000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1669 -40.08 -13 -27.08 -50.4 -41.8 1.62 5.49 \Y Pass
2503.5 -52.33 -13 -39.33 -65.45 -54.3 2.1 6.22 \% Pass
3338 -52.41 -13 -39.41 -67.65 -55.3 3.03 8.07 \% Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
-10.0 T3
-20.0
-30.0
-40.0
;
50.0 5 .
60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) HORIZOMTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1669 -45.38 -13 -32.38 -53.32 -47.1 1.62 5.49 Pass
2503 -54.33 -13 -41.33 -66.93 -56.3 2.1 6.22 Pass
3338 -54.01 -13 -41.01 -67.24 -56.9 3.03 8.07 Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2013-08-30
-10.0 13
-20.0
-30.0
40.0 1
-50.0 5 3
60.0
-70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. T000. £000. 9000
Frequency (MHz)
Site - D3CHO7T-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1669 -40.78 -13 -27.78 -51.08 -42.5 1.62 5.49 \% Pass
2503 -53.33 -13 -40.33 -66.8 -55.3 2.1 6.22 \% Pass
3338 -52.31 -13 -39.31 -67.4 -55.2 3.03 8.07 \% Pass
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seomron as.  FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
0.0 13
-20.0
-30.0
-40.0
1
50.0
3
-60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP({080306) HORIZONTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1663 -46.08 -13 -33.08 -54.04 -47.8 1.62 5.49 H Pass
2494 -54.13 -13 -41.13 -66.95 -56.1 2.1 6.22 H Pass
3326 -54.31 -13 -41.31 -67.8 -57.2 3.03 8.07 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 5 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
1:]Let\.rell (dBm) Date: 2013-08-30
-10.0 13
-20.0
-30.0
-40.0 1
-50.0 5 3
60.0
-70.0
803, 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site - D3CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1663 -41.38 -13 -28.38 -51.68 -43.1 1.62 5.49 \Y Pass
2494 -53.93 -13 -40.93 -67.55 -55.9 2.1 6.22 \% Pass
3326 -52.31 -13 -39.31 -67.31 -55.2 3.03 8.07 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 1.4MHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-31
-10.0 T3
-20.0
300 1
4
3
-40.0 5
50.0
-60.0
70.0
#0530 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHOT-HY
Condition : -13 HF-EIRP{080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -30.80 -13 -17.80 -46.34 -37.1 251 8.81 H Pass
5640 -43.39 -13 -30.39 -64.41 -51.1 2.99 10.70 H Pass
7520 -41.07 -13 -28.07 -68.28 -49.6 3.59 12.12 H Pass
9400 -38.20 -13 -25.20 -65.04 -47.3 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 1.4MHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
0.0 13
-20.0
-30.0 1
4
-40.0 3
2
-50.0
60.0
-70.0
8050 1000. 3000. 5000. T000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - D3CHOT-HY
Condition - 13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -31.40 -13 -18.40 -47.93 -37.7 251 8.81 \% Pass
5640 -44.09 -13 -31.09 -65.05 -51.8 2.99 10.70 \% Pass
7520 -41.27 -13 -28.27 -68.51 -49.8 3.59 12.12 \% Pass
9400 -39.40 -13 -26.40 -65.97 -48.5 4.1 13.20 \Y Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
4
-40.0 ; > 2
50.0
-60.0
70.0
#0530 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHOT-HY
Condition : -13 HF-EIRP{080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -43.80 -13 -30.80 -59.2 -50.1 251 8.81 H Pass
5636 -43.49 -13 -30.49 -64.59 -51.2 2.99 10.70 H Pass
7512 -41.27 -13 -28.27 -68.75 -49.8 3.59 12.12 H Pass
9396 -37.80 -13 -24.80 -64.62 -46.9 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
4
40.0 3
1 2
50.0
60.0
-70.0
%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {(MHz)
Site - 03CHO7-HY
Condition : -13 HF-EIRP{080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -44.30 -13 -31.30 -60.86 -50.6 251 8.81 \Y Pass
5636 -45.19 -13 -32.19 -65.8 -52.9 2.99 10.70 \% Pass
7512 -40.57 -13 -27.57 -67.94 -49.1 3.59 12.12 \% Pass
9396 -38.60 -13 -25.60 -65.05 -47.7 4.1 13.20 \Y Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
0.0 13
-20.0
-30.0
3
-40.0
! 2
50.0
-60.0
70.0
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP({080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -42.23 -13 -29.23 -57.46 -48.53 251 8.81 H Pass
5636 -44.29 -13 -31.29 -65.01 -52 2.99 10.70 H Pass
9388 -37.45 -13 -24.45 -63.85 -46.55 4.1 13.20 H Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level {dBm) Date: 2013-08-31
0.0 13
-20.0
-30.0
3
-40.0 1
2
50.0
60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHO7-HY
Condition : -13 HF-EIRP{080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm)  (dBm) (dB) (dBi) (HIV)
3756 -42.25 -13 -29.25 -58.43 -48.55 251 8.81 \% Pass
5636 -44.62 -13 -31.62 -65.27 -52.33 2.99 10.70 \% Pass
9388 -37.79 -13 -24.79 -64.26 -46.89 4.1 13.20 \% Pass
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SPORTON LAB.

FCC RF Test Report Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-30
0.0 13
-20.0
-30.0
400 2 3
1
-50.0
-60.0
70.0
8050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHOT-HY
Condition - 13 HF-EIRP({080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3752 -48.03 -13 -35.03 -63.46 -54.33 251 8.81 H Pass
5628 -42.17 -13 -29.17 -62.97 -49.88 2.99 10.70 H Pass
7520 -40.69 -13 -27.69 -67.87 -49.22 3.59 12.12 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-30
10.0 13
-20.0
-30.0
40.0 3
’ 2
-50.0
60.0
70.0
0301000, 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3752 -46.06 -13 -33.06 -62.48 -52.36 251 8.81 \Y Pass
5628 -44.29 -13 -31.29 -64.73 -52 2.99 10.70 \% Pass
7520 -40.80 -13 -27.80 -67.83 -49.33 3.59 12.12 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 15MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
1 4
-40.0 2 :
50.0
60.0
0.0
%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHOT-HY
Condition : -13 HF-EIRP{080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3744 -39.10 -13 -26.10 -54.67 -45.4 251 8.81 H Pass
5620 -41.59 -13 -28.59 -62.59 -49.3 2.99 10.70 H Pass
7488 -39.57 -13 -26.57 -67.44 -48.1 3.59 12.12 H Pass
9368 -38.80 -13 -25.80 -65.47 -47.9 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 15MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0|_e\,re| {dBm) Date: 2013-08-31
-10.0 T3
-20.0
-30.0
4
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-40.0 >
50.0
-60.0
70.0
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHO7-HY
Condition :-13 HF-EIRP{080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm)  (dBm) (dB) (dBi) (HIV)
3744 -40.80 -13 -27.80 -57.25 -47.1 251 8.81 \% Pass
5620 -43.39 -13 -30.39 -63.86 -51.1 2.99 10.70 \% Pass
7488 -40.27 -13 -27.27 -67.67 -48.8 3.59 12.12 \% Pass
9368 -38.60 -13 -25.60 -65.09 -A47.7 4.1 13.20 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 20MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2013-08-31
-10.0 a3
-20.0
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400 Z 3
50.0
60.0
0.0
%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : D3CHOT-HY
Condition : -13 HF-EIRP({080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3740 -38.80 -13 -25.80 -54.37 -45.1 251 8.81 H Pass
5610 -40.09 -13 -27.09 -60.82 -47.8 2.99 10.70 H Pass
7482 -40.27 -13 -27.27 -67.7 -48.8 3.59 12.12 H Pass
9356 -39.10 -13 -26.10 -66.29 -48.2 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 2 Temperature : 20~25°C
Test Mode : 20MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
10.0 13
-20.0
-30.0
3 4
-40.0 1 2
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60.0
70.0
0301000, 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3740 -41.40 -13 -28.40 -57.79 -47.7 251 8.81 \% Pass
5610 -42.39 -13 -29.39 -63.05 -50.1 2.99 10.70 \% Pass
7482 -39.57 -13 -26.57 -67.02 -48.1 3.59 12.12 \% Pass
9356 -39.40 -13 -26.40 -65.75 -48.5 4.1 13.20 \Y Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 1.4AMHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level {dBm) Date: 2013-08-31
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-20.0
-30.0
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2
-50.0
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4030 1000. 3000. 5000. 7000. 3000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP{080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3464 -45.42 -13 -32.42 -59.93 -47.1 4.48 8.31 Pass
5196 -48.31 -13 -35.31 -67.31 -50.8 5.332 9.98 Pass
6928 -42.81 -13 -29.81 -69.3 -45.9 6.1 11.34 Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 1.4MHZ QPSK RB Size 1 Offset 0  |Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
10.0 13
-20.0
-30.0
1
-40.0 3
2
-50.0
60.0
0.0
050 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - D3CHOT-HY
Condition - 13 HF-EIRP{080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3464 -40.52 -13 -27.52 -55.97 -42.2 4.48 8.31 \% Pass
5196 -48.41 -13 -35.41 -67.24 -50.9 5.332 9.98 \% Pass
6928 -43.61 -13 -30.61 -69.13 -46.7 6.1 11.34 \% Pass
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FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0|_e|,re| {dBmy) Date: 2013-08-31
-10.0 13
-20.0
-30.0
40.0 5
4
2
-50.0
-60.0
70.0
2030 1000. 3000. 5000. 7000. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3460 -45.72 -13 -32.72 -60.25 -47.4 4.48 8.31 Pass
5190 -49.41 -13 -36.41 -68.64 -51.9 5.332 9.98 Pass
6920 -43.11 -13 -30.11 -69.3 -46.2 6.1 11.34 Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 3MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
1
-40.0 3
2
50.0
-60.0
700
2030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm)  (dBm) (dB) (dBi) (HIV)
3460 -40.52 -13 -27.52 -56.56 -42.2 4.48 8.31 Pass
5190 -49.71 -13 -36.71 -68.79 -52.2 5.332 9.98 Pass
6920 -43.71 -13 -30.71 -69.31 -46.8 6.1 11.34 Pass
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FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
-40.0
4 3
2
-50.0
-60.0
70.0
030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3460 -45.12 -13 -32.12 -59.32 -46.8 4.48 8.31 H Pass
5192 -47.61 -13 -34.61 -66.49 -50.1 5.332 9.98 H Pass
6921 -43.61 -13 -30.61 -69.82 -46.7 6.1 11.34 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
1
-40.0 3
2
-50.0
60.0
-70.0
030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition : -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3460 -40.52 -13 -27.52 -56.06 -42.2 4.48 8.31 \% Pass
5192 -47.41 -13 -34.41 -66.38 -49.9 5.332 9.98 \% Pass
6921 -43.91 -13 -30.91 -69.64 -47 6.1 11.34 \% Pass
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FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
40.0 1 3
2
-50.0
-60.0
70.0
2030 1000. 3000. 5000. 7000. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3456 -42.22 -13 -29.22 -56.57 -43.9 4.48 8.31 Pass
5184 -48.71 -13 -35.71 -67.62 -51.2 5.332 9.98 Pass
6912 -43.01 -13 -30.01 -69.13 -46.1 6.1 11.34 Pass
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Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
-10.0 K
-20.0
-30.0
1
-40.0 3
2
-50.0
-60.0
700
2030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm)  (dBm) (dB) (dBi) (HIV)
3456 -39.12 -13 -26.12 -54.97 -40.8 4.48 8.31 \% Pass
5184 -48.21 -13 -35.21 -67.21 -50.7 5.332 9.98 \% Pass
6912 -43.41 -13 -30.41 -69.1 -46.5 6.1 11.34 \% Pass
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Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 15MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
cLeveI {dBm) Date: 2013-08-31
-10.0
-20.0
-30.0
-40.0 1 3
2
-50.0
-60.0
700
2050 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3452 -42.42 -13 -29.42 -56.86 -44.1 4.48 8.31 H Pass
5176 -47.31 -13 -34.31 -66.11 -49.8 5.332 9.98 H Pass
6904 -42.11 -13 -29.11 -68.6 -45.2 6.1 11.34 H Pass
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Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 15MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
1
-40.0 3
2
-50.0
-60.0
70.0
2030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3452 -38.12 -13 -25.12 -53.66 -39.8 4.48 8.31 \Y Pass
5176 -48.61 -13 -35.61 -67.57 -51.1 5.332 9.98 \% Pass
6904 -43.31 -13 -30.31 -69.08 -46.4 6.1 11.34 \% Pass
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Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 20MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
-10.0
-20.0
-30.0
-40.0 q 3
2
50.0
-60.0
700
2030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3448 -42.72 -13 -29.72 -57.01 -44.4 4.48 8.31 H Pass
5172 -48.61 -13 -35.61 -67.56 -51.1 5.332 9.98 H Pass
6896 -42.71 -13 -29.71 -69.13 -45.8 6.1 11.34 H Pass
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FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 4 Temperature : 20~25°C
Test Mode : 20MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2013-08-31
10.0 13
-20.0
-30.0
1
-40.0 5
2
50.0
-60.0
70.0
030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm)  (dBm) (dB) (dBi) (HIV)
3448 -38.42 -13 -25.42 -54.07 -40.1 4.48 8.31 Pass
5172 -47.61 -13 -34.61 -66.29 -50.1 5.332 9.98 Pass
6896 -42.71 -13 -29.71 -68.06 -45.8 6.1 11.34 Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 17 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PKRNVWSA2100

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
cLeveI {dBm) Date: 2013-08-31
-10.0 3
-20.0
-30.0
-40.0
-50.0
3
-60.0
70.0
055 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000
Frequency (MHz)
Site - D3CHO7-HY
Condition - -13 HF-EIRP(080306) HORIZOMNTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1414 -50.75 -13 -37.75 -58.62 -52.68 1.53 5.61 H Pass
2121 -55.65 -13 -42.65 -66.29 -57.67 1.85 6.02 H Pass
2828 -55.79 -13 -42.79 -68.71 -58.4 2.24 7.00 H Pass
3535 -52.47 -13 -39.47 -66.78 -56.12 2.46 8.26 H Pass
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Report No. : FG381329B

Band : LTE Band 17 Temperature : 20~25°C
Test Mode : 5MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2013-08-31
-10.0 13
-20.0
-30.0
-40.0
50,0 1 2 3 4
-60.0
70.0
2039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1414 -52.57 -13 -39.57 -62.1 -54.5 1.53 5.61 \% Pass
2122 -51.92 -13 -38.92 -64.14 -53.94 1.85 6.02 \% Pass
2828 -53.49 -13 -40.49 -68.55 -56.1 2.24 7.00 \% Pass
3535 -50.55 -13 -37.55 -66.5 -54.2 2.46 8.26 V Pass
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seomron as.  FCC RF Test Report

Report No. : FG381329B

Band : LTE Band 17 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  |48~52%
Test Engineer : |Eric Shih Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
1:]Len.rel {dBm) Date: 2013-08-31
10.0 13
-20.0
-30.0
-40.0
1 4
-50.0 3
2
-60.0
70.0
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000
Frequency (MHz)
Site - 03CHOT-HY
Condition - -13 HF-EIRP(080306) HORIZONTAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1411 -47.27 -13 -34.27 -54.92 -49.2 1.53 5.61 H Pass
2116 -55.08 -13 -42.08 -65.61 -57.1 1.85 6.02 H Pass
2824 -52.40 -13 -39.40 -65.18 -55.01 2.24 7.00 H Pass
3529 -48.45 -13 -35.45 -62.09 -52.1 2.46 8.26 H Pass
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Report No. : FG381329B

Band : LTE Band 17 Temperature : 20~25°C
Test Mode : 10MHZ QPSK RB Size 1 Offset 0 Relative Humidity :  [48~52%
Test Engineer : |Eric Shih Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2013-08-31
10.0
-20.0
-30.0
-40.0
50.0 1 2 3 4
-60.0
70.0
059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000
Frequency (MHz)
Site - 03CHO7-HY
Condition - -13 HF-EIRP(080306) VERTICAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1411 -51.27 -13 -38.27 -61.54 -53.2 1.53 5.61 \% Pass
2116 -51.18 -13 -38.18 -64.51 -53.2 1.85 6.02 \% Pass
2824 -50.84 -13 -37.84 -65.85 -53.45 2.24 7.00 \% Pass
3529 -49.26 -13 -36.26 -64.2 -52.91 2.46 8.26 V Pass
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FCC RF Test Report Report No. : FG381329B

3.7 Frequency Stability Measurement

3.7.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.7.2 Measuring Instruments

See list of measuring instruments of this test report.

3.7.3 Test Procedures for Temperature Variation

1.

The EUT was set up in the thermal chamber and connected with the base station.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

If the EUT can not be turned on at -30°C, the testing lowest temperature will be raised in 10°C
step until the EUT can be turned on.

3.7.4 Test Procedures for Voltage Variation

1.

3.

The EUT was placed in a temperature chamber at 25+5° C and connected with the base
station.

The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

The variation in frequency was measured for the worst case.

3.7.5 Test Setup

System Simulator

Thermal Chamber
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3.7.6 Test Result of Temperature Variation

Band : LTE Band 5 (QPSK) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 3.7 0.004 -4.2 -0.005
-20 -4.2 -0.005 -4.9 -0.006
-10 -4.7 -0.006 3.7 0.004
0 5.2 0.006 -3.6 -0.004
10 -2.8 -0.003 5.3 0.006
20 4.4 0.005 -4.8 -0.006 PASS
30 3.6 0.004 -5.1 -0.006
40 4.2 0.005 3.9 0.005
50 -3.1 -0.004 -2.3 -0.003
60 -5.1 -0.006 5.7 0.007
70 5.3 0.006 5.0 0.006
Band : LTE Band 5 (QPSK) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | req. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 4.3 0.005 3.1 0.004
-20 -3.8 -0.005 -4.2 -0.005
-10 -4.1 -0.005 -4.7 -0.006
0 -5.2 -0.006 3.6 0.004
10 3.4 0.004 3.8 0.005
20 -4.7 -0.006 -4.5 -0.005 PASS
30 4.6 0.005 3.8 0.005
40 -2.9 -0.003 5.6 0.007
50 34 0.004 -3.8 -0.005
60 5.0 0.006 -4.9 -0.006
70 5.6 0.007 3.2 0.004
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Band : LTE Band 5 (16QAM) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 4.7 0.006 3.2 0.004
-20 -5.2 -0.006 4.1 -0.005
-10 -3.9 -0.005 -4.6 -0.005
0 -4.2 -0.005 -3.3 -0.004
10 3.8 0.005 -4.4 -0.005
20 -4.6 -0.005 -2.7 -0.003 PASS
30 -3.4 -0.004 3.6 0.004
40 4.2 0.005 4.9 0.006
50 -3.6 -0.004 54 0.006
60 -5.1 -0.006 7.1 0.008
70 -5.8 -0.007 -4.9 -0.006
Band : LTE Band 5 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | fFreq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 4.1 0.005 -4.3 -0.005
-20 3.6 0.004 -3.2 -0.004
-10 -6.2 -0.007 4.5 0.005
0 -4.7 -0.006 -4.5 -0.005
10 34 0.004 -3.3 -0.004
20 4.6 0.005 6.1 0.007 PASS
30 -4.4 -0.005 -4.7 -0.006
40 31 0.004 -4.0 -0.005
50 45 0.005 -3.6 -0.004
60 3.9 0.005 -5.4 -0.006
70 -5.8 -0.007 5.6 0.007
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Band : LTE Band 2 (QPSK) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 12.4 0.007 -17.5 -0.009
-20 -15.6 -0.008 19.2 0.010
-10 -17.9 -0.010 18.1 0.010
0 14.2 0.008 -16.3 -0.009
10 -15.7 -0.008 -19.7 -0.010
20 -17.2 -0.009 -20.3 -0.011 PASS
30 16.3 0.009 -15.1 -0.008
40 -18.6 -0.010 14.9 0.008
50 19.5 0.010 17.4 0.009
60 -18.8 -0.010 -15.3 -0.008
70 14.7 0.008 -17.1 -0.009
Band : LTE Band 2 (QPSK) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 -16.8 -0.009 -8.9 -0.005
-20 -19.0 -0.010 -9.1 -0.005
-10 17.2 0.009 -20.7 -0.011
0 -14.6 -0.008 15.0 0.008
10 13.5 0.007 -20.3 -0.011
20 -12.9 -0.007 24.5 0.013 PASS
30 17.1 0.009 -19.7 -0.010
40 11.1 0.006 11.8 0.006
50 -19.2 -0.010 17.5 0.009
60 -21.2 -0.011 -17.7 -0.009
70 7.6 0.004 -23.3 -0.012
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Band : LTE Band 2 (QPSK) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 19.8 0.011 -18.7 -0.010
-20 18.5 0.010 17.3 0.009
-10 -11.8 -0.006 -15.2 -0.008
0 -23.4 -0.012 12.9 0.007
10 -15.0 -0.008 14.7 0.008
20 -20.1 -0.011 20.4 0.011 PASS
30 8.7 0.005 -24.1 -0.013
40 -14.2 -0.008 -18.2 -0.010
50 -9.4 -0.005 15.0 0.008
60 7.9 0.004 -17.3 -0.009
70 -18.0 -0.010 22.9 0.012
Band : LTE Band 2 (16QAM) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 19.5 0.010 14.3 0.008
-20 17.3 0.009 -18.1 -0.010
-10 -20.6 -0.011 -16.5 -0.009
0 -11.4 -0.006 9.4 0.005
10 -13.6 -0.007 10.5 0.006
20 -17.8 -0.009 -16.8 -0.009 PASS
30 20.5 0.011 9.3 0.005
40 -17.2 -0.009 13.6 0.007
50 14.6 0.008 -9.1 -0.005
60 -15.1 -0.008 -15.2 -0.008
70 -18.5 -0.010 -23.6 -0.013
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Band : LTE Band 2 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 11.7 0.006 8.5 0.005
-20 -15.9 -0.008 -10.9 -0.006
-10 -14.3 -0.008 -23.8 -0.013
0 -14.9 -0.008 -21.7 -0.012
10 8.4 0.004 -0.8 -0.005
20 -10.9 -0.006 -7.1 -0.004 PASS
30 15.8 0.008 -11.5 -0.006
40 -10.5 -0.006 13.6 0.007
50 12.7 0.007 12.7 0.007
60 -9.8 -0.005 15.8 0.008
70 19.5 0.010 -19.4 -0.010
Band : LTE Band 2 (16QAM) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 -12.0 -0.006 -15.6 -0.008
-20 -17.3 -0.009 -17.5 -0.009
-10 18.0 0.010 11.2 0.006
0 -16.8 -0.009 -18.3 -0.010
10 18.9 0.010 10.8 0.006
20 8.7 0.005 9.2 0.005 PASS
30 -8.1 -0.004 -19.7 -0.010
40 114 0.006 14.6 0.008
50 -21.5 -0.011 -15.5 -0.008
60 18.1 0.010 12.4 0.007
70 -19.7 -0.010 -18.3 -0.010
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Band : LTE Band 4 (QPSK) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 7.6 0.004 11.6 0.007
-30 -9.7 -0.006 10.3 0.006
-30 10.2 0.006 -9.2 -0.005
-30 -10.1 -0.006 -7.6 -0.004
-30 7.0 0.004 -8.3 -0.005
-30 6.4 0.004 10.6 0.006 PASS
-30 -8.1 -0.005 -7.4 -0.004
-30 -6.9 -0.004 10.8 0.006
-30 7.3 0.004 -95 -0.005
-30 -9.6 -0.006 -7.7 -0.004
-30 -8.1 -0.005 6.9 0.004
Band : LTE Band 4 (QPSK) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 7.4 0.004 6.8 0.004
-20 -6.9 -0.004 -7.0 -0.004
-10 -5.8 -0.003 8.2 0.005
0 8.1 0.005 7.5 0.004
10 -5.7 -0.003 -9.8 -0.006
20 10.2 0.006 6.2 0.004 PASS
30 -8.3 -0.005 8.8 0.005
40 7.6 0.004 -7.1 -0.004
50 -8.9 -0.005 -7.4 -0.004
60 9.5 0.005 6.3 0.004
70 -7.2 -0.004 -10.2 -0.006
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Band : LTE Band 4 (QPSK) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 9.1 0.005 7.6 0.004
-20 -8.3 -0.005 -6.4 -0.004
-10 1.7 -0.004 -9.8 -0.006
0 11.4 0.007 -10.4 -0.006
10 12.6 0.007 5.1 0.003
20 -8.8 -0.005 -6.4 -0.004 PASS
30 -7.2 -0.004 7.7 0.004
40 -6.7 -0.004 -8.2 -0.005
50 5.8 0.003 -6.9 -0.004
60 6.9 0.004 4.7 0.003
70 -5.2 -0.003 5.5 0.003
Band : LTE Band 4 (16QAM) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 7.6 0.004 5.4 0.003
-20 -6.1 -0.004 7.6 0.004
-10 -8.3 -0.005 -9.3 -0.005
0 9.4 0.005 8.5 0.005
10 -10.1 -0.006 7.1 0.004
20 5.8 0.003 -8.8 -0.005 PASS
30 -7.5 -0.004 6.7 0.004
40 -6.7 -0.004 -5.6 -0.003
50 -6.2 -0.004 -7.5 -0.004
60 5.9 0.003 6.2 0.004
70 8.1 0.005 8.0 0.005
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Band : LTE Band 4 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 9.3 0.005 6.5 0.004
-20 -6.7 -0.004 -7.2 -0.004
-10 -5.4 -0.003 6.9 0.004
0 -8.1 -0.005 8.0 0.005
10 6.8 0.004 -7.6 -0.004
20 7.2 0.004 9.9 0.006 PASS
30 -5.6 -0.003 8.1 0.005
40 4.9 0.003 -9.2 -0.005
50 7.5 0.004 -7.3 -0.004
60 8.3 0.005 6.4 0.004
70 -6.1 -0.004 8.4 0.005
Band : LTE Band 4 (16QAM) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 6.9 0.004 6.2 0.004
-20 7.2 0.004 4.8 0.003
-10 -6.1 -0.004 -6.1 -0.004
0 -7.3 -0.004 -7.3 -0.004
10 -5.8 -0.003 9.6 0.006
20 6.7 0.004 -5.6 -0.003 PASS
30 7.4 0.004 7.4 0.004
40 -5.9 -0.003 -10.3 -0.006
50 -7.2 -0.004 6.8 0.004
60 6.0 0.003 7.9 0.005
70 -5.7 -0.003 -7.7 -0.004
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Band : LTE Band 17 (QPSK) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 -4.9 -0.007 -6.1 -0.009
-20 -3.8 -0.005 4.5 0.006
-10 -4.2 -0.006 5.0 0.007
0 5.3 0.007 -4.8 -0.007
10 -4.2 -0.006 -4.2 -0.006
20 3.4 0.005 -4.9 -0.007 PASS
30 5.1 0.007 -3.5 -0.005
40 4.6 0.006 29 0.004
50 -3.1 -0.004 -3.6 -0.005
60 4.4 -0.006 4.1 0.006
70 6.0 0.008 5.6 0.008
Band : LTE Band 17 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (Ppm)
-30 4.8 0.007 -2.9 -0.004
-20 -5.2 -0.007 6.0 0.008
-10 3.7 0.005 -4.1 -0.006
0 4.1 0.006 3.9 0.005
10 -6.0 -0.008 4.2 0.006
20 -4.6 -0.006 -5.3 -0.007 PASS
30 -3.9 -0.005 3.8 0.005
40 5.0 0.007 25 0.004
50 -3.1 -0.004 -4.4 -0.006
60 4.2 0.006 -2.9 -0.004
70 -3.8 -0.005 -3.7 -0.005
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3.7.7 Test Result of Voltage Variation

. Voltage Freq. Dev. Deviation Limit
Band Bandwidth (Voltg) (qHz) (ppm) (ppm) Result
32 4.9 0.006
1.4M Normal -6.1 -0.007
9 -3.8 -0.005
32 4.5 0.005
3M Normal 5.2 0.006
LTE Band 5 9 -3.4 -0.004
(QPSK) 32 5.8 0.007 23 PASS
5M Normal -4.4 -0.005
9 5.7 0.007
32 6.5 0.008
10M Normal -5.3 -0.006
9 -4.6 -0.005
32 17.6 0.009
1.4M Normal -13.4 -0.007
9 15.2 0.008
32 -11.8 -0.006
3M Normal -9.7 -0.005
9 14.8 0.008
32 15.7 0.008
5M Normal -13.1 -0.007
LTE Band 2 9 16.2 0.009
(QPSK) 32 -18.9 -0.010 23 PASS
10M Normal 14.7 0.008
9 -20.3 -0.011
32 -16.6 -0.009
15M Normal -11.5 -0.006
9 12.8 0.007
32 154 0.008
20M Normal -19.6 -0.010
9 121 0.006
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Band Bandwidth VRN Fieq. Dev. Deviation Ll Result
(Volt) (H2) (ppm) (ppm)
32 7.6 0.004
1.4M Normal -8.1 -0.005
9 -9.3 -0.005
32 5.9 0.003
3M Normal -7.2 -0.004
9 6.4 0.004
32 -7.5 -0.004
5M Normal -7.8 -0.005
LTE Band 4 9 6.7 0.004
(QPSK) 32 7.6 0.004 2> PASS
10M Normal 5.8 0.003
9 -10.4 -0.006
32 7.2 0.004
15M Normal -6.9 -0.004
9 -7.1 -0.004
32 -6.6 -0.004
20M Normal -9.1 -0.005
9 8.2 0.005
32 3.7 0.005
5M Normal -2.8 -0.004
LTE Band 17 9 -3.6 -0.005 ”s PASS
(QPSK) 32 4.2 0.006
10M Normal -4.0 -0.006
9 -4.9 -0.007
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. Voltage Freq. Dev. Deviation Limit
Band Bandwidth (Voltg) (qHz) (ppm) (ppm) Result
32 3.8 0.005
1.4M Normal 6.7 0.008
9 -4.9 -0.006
32 -3.1 -0.004
3M Normal -4.5 -0.005
LTE Band 5 9 5.0 0.006
(16QAM) 32 -4.3 -0.005 25 PASS
5M Normal 6.2 0.007
9 4.6 0.005
32 -4.5 -0.005
10M Normal -3.7 -0.004
9 5.4 0.006
32 125 0.007
1.4M Normal -16.9 -0.009
9 18.1 0.010
32 17.3 0.009
3M Normal -14.6 -0.008
9 -19.2 -0.010
32 18.3 0.010
5M Normal 14.7 0.008
LTE Band 2 9 -19.5 -0.010 25 PASS
(16QAM) 32 -15.8 -0.008
10M Normal 16.7 0.009
9 19.2 0.010
32 -11.8 -0.006
15M Normal -16.2 -0.009
9 20.6 0.011
32 131 0.007
20M Normal -18.5 -0.010
9 -17.4 -0.009
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Band Bandwidth VRN Fieq. Dev. Deviation Ll Result
(Volt) (H2) (ppm) (ppm)
32 6.3 0.004
1.4M Normal -7.9 -0.005
9 -4.7 -0.003
32 -5.8 -0.003
3M Normal 6.1 0.004
9 5.6 0.003
32 -7.2 -0.004
5M Normal -6.9 -0.004
LTE Band 4 9 8.1 0.005
(16QAM) 32 -5.3 -0.003 2> PASS
10M Normal 5.2 0.003
9 7.6 0.004
32 -5.9 -0.003
15M Normal 6.5 0.004
9 -8.7 -0.005
32 9.1 0.005
20M Normal -6.8 -0.004
9 -10.5 -0.006
32 -4.1 -0.006
5M Normal 3.6 0.005
LTE Band 17 9 2.8 0.004 ”s PASS
(16QAM) 32 -2.6 -0.004
10M Normal -2.4 -0.003
9 3.2 0.005
Remark:

1. Normal Voltage = 12V.
2. The manufacturer declared that the EUT could work properly between voltage 9V ~ 32V.
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4 List of Measuring Equipments

Calibration
Instrument Manufacturer | Model No. | Serial No. Characteristics Date Test Date Due Date Remark
30MHz~2.7GH
LTE Base _ z z Aug. 27, 2013 ~ Conducted
} Anritsu MT8820C | 6201026480 SISO Jan. 04, 2013 Jan. 03, 2014
Station Oct. 31, 2013 (THO2-HY)
(FDD Band 1~26)
Spectrum Rohde & Aug. 27, 2013 ~ Conducted
FSP40 100055 9kHz~40GHz Jun. 07, 2013 Jun. 06, 2014
Analyzer Schwarz Oct. 31, 2013 (THO2-HY)
Thermal - Aug. 27, 2013 ~ Conducted
Ten Billion TTH-D3SP | TBN-930701 N/A Jul. 19, 2013 Jul. 18, 2014
Chamber Oct. 31, 2013 (THO2-HY)
Spectrum Rohde & Aug. 30, 2013~ Radiation
FSP30 101067 9KHz~30GHz Nov. 30, 2012 Nov. 29, 2013
Analyzer Schwarz Aug. 31, 2013 (03CHO7-HY)
) Aug. 30, 2013~ Radiation
Bilog Antenna Schaffner CBL6111C 2726 30MHz~1GHz |Oct. 06, 2012 Oct. 05, 2013
Aug. 31, 2013 (03CHO07-HY)
Double Ridge Aug. 30, 2013~ Radiation
ESCO 3117 75962 1GHz~18GHz |Aug. 22, 2013 Aug. 21, 2014
Horn Antenna Aug. 31, 2013 (03CHO7-HY)
SHF-EHF Horn BBHA917025 Aug. 30, 2013~ Radiation
SCHWARZBECK| BBHA 9170 18GHz~40GHz |Sep. 28, 2012 Sep. 27, 2013
Antenna 1 Aug. 31, 2013 (03CHO7-HY)
. Aug. 30, 2013~ Radiation
Preamplifier | COM-POWER | PA-103A 161241 30MHz~1GHz ([Feb. 26, 2013 Feb. 25, 2014
Aug. 31, 2013 (03CHO07-HY)
- . Aug. 30, 2013~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz |Dec. 01, 2012 Nov. 30, 2013
Aug. 31, 2013 (03CHO7-HY)
. ChainTek Aug. 30, 2013~ Radiation
Turn Table ChainTek N/A 0 ~ 360 degree N/A N/A
3000 Aug. 31, 2013 (03CHO7-HY)
. ChainTek Aug. 30, 2013~ Radiation
Antenna Mast ChainTek N/A N/A N/A N/A
3000 Aug. 31, 2013 (03CHO07-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 254
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 479
Confidence of 95% (U = 2Uc(y)) '
SPORTON INTERNATIONAL INC. Page Number : 341 of 341
TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2013
FAX : 886-3-328-4978 Report Version . Rev. 02

FCC ID : PKRNVWSA2100





